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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart L, H, F & Part 2
Standard(s) Section Test Item Judgment Remark
2725%)(23)6( 4) Output Power &
27 50(c)(10) Equivalent Isotropic Radiated Power & PASS | -
27.50(b)(10) Equivalent Radiated Power
2.1049 Occupied Bandwidth PASS | @ -
2.1051
27.53(h) . .
27.53(g) Conducted Spurious Emissions PASS | -
27.53(c)(2)(f)
2.1053
27.53(h) . . o
27.53(g) Radiated Spurious Emissions PASS | -
27.53(c)(2)(f)
2.1051
27.53(h)
27.53(g) Band Edge Measurements PASS | -
27.53(c)(2)(f)
27.50(d)(5) Peak To Average Ratio PASS | e
2.1055 .
27 54 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address: 101, 3 # Factory Building, Gongjin Electronics Shatin
) Community, Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L 14158

Number:

A2LA Rgglstratlon 6049 01

Number:

FCQ Acc_redlted Lab.. CN1309

Designation Number:

FCC Test Firm

Registration Number: 825524

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB

RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB

Spurious emissions, radiated (30MHz~1GHz) [+4.6dB
Spurious emissions, radiated (1G0Oz ~ 18GHz) [£4.9dB

Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temprature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature Humidity Test Voltage Tested By
Output Power & ERP & EIRP 23°C 41% DC 3.7V Stone Tang
Occupied Bandwidth 23°C 41% DC 3.7V Stone Tang
Conducted Spurious Emissions 23°C 41% DC 3.7V Stone Tang
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 25°C 55% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions o =10
(30 MHZ to 1000 MHZ) 24°C 50~51% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions o =10
(Above 1000 MHz) 24°C 50~51% AC 120V/60Hz Stone Tang
Band Edge 23°C 41% DC 3.7V Stone Tang
Peak to Average Ratio 23°C 41% DC 3.7V Stone Tang
Frequency Stability Normal & Extreme 41% Normal & Extreme | Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name Mobilogix

Test Model ATD521

Series Model NA

Model Difference(s)

There are 3 types of this product:

1. Type L: MCU model: EFR32BG12P232F512GM68-CR.

2. Type S: MCU model: EFR32BG12P232F1024GM68-CR.Compared to the Type
L, only the memory is different.

3. Type D: The same as Type L, but the labels are different, the customer are
different.

The difference does not affect RF characteristics, and type L is the main test
model.

Power Source

1# DC Voltage supplied from AC adapter.
Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.

Power Rating

1# 1/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh

IMEI No Radiated 864351051515882
’ Conducted 864351051515635
LTE Category M1
Modulation Type LTE B:: 822& iggﬁm
Channel
LTE Bandwidth (QdFé?nlg l(g%'r:';/l
(MH2)
14 24.29 2321
3 23.76 2281
5 2461 2459
Band 4 10 24.16 24.20
Max. EIRP 15 2432 2418
20 2415 2401
14 2462 23.66
3 2457 23.61
5 25.08 2471
Band 66 10 24.47 24.28
15 2456 24.36
20 2443 2437
14 20.43 19.21
3 20.33 18.86
Band 12 5 20.45 2055
10 20.32 20.21
LY 1SR Sand 13 5 20.81 20.65
10 20.34 20.19
5 20.11 20.38
Band 85 10 20.09 2033
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

LTE Band 4
TetFrauency o | B |y, [ Gemererat [, | Femereref
1.4 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 2111.5
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 1732.5 2175 21325
1.4 20393 1754.3 2393 2154.3
3 20385 17535 2385 2153.5
5 20375 1752.5 2375 2152.5
High Range
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1740 2300 2145
LTE Band 12
TestFreauency o | Pt [y, [ Gmereral [ [ Tl
1.4 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 731.5
10 23060 704.0 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
High Range 3 23165 714.5 5165 744.5
5 23155 713.5 5155 743.5
10 23130 711.0 5130 741
LTE Band 13
TestFreauency o | Pt [y, [ Gmereral [ | Feereel
Low Range 5 23205 779.5 5205 748.5
Mid Range 5/10 23230 782.0 5230 751
High Range 5 23255 784.5 5255 753.5
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LTE Band 66
TestFrequency o | B |y, [ Femerert [y, | e
1.4 131979 1710.7 66443 2110.7
3 131987 1711.5 66451 2111.5
5 131997 1712.5 66461 2112.5
Low Range
10 132022 1715 66486 2115
15 132047 1717.5 66511 2117.5
20 132072 1720 66536 2120
Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
1.4 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 2178.5
5 132647 1777.5 67111 2177.5
High Range
10 132622 1775 67086 2175
15 132597 1772.5 67061 2172.5
20 132572 1770 67036 2170
LTE Band 85
TestFreauency o | Pt [y, [ Gemereral [ | Temereel
5 134027 700.5 70391 730.5
Low Range
10 134052 703 70416 733
Mid Range 5/10 134092 707 70456 737
High Range 5 134157 713.5 70521 743.5
10 134132 711 70496 741
3. Table for Filed Antenna:
Brand P/N Antenna Type Connector Gain (dBi) Note
3.1 LTE Band 4
1.6 LTE Band 12
ethertronics 1004795 Internal N/A 1.6 LTE Band 13
31 LTE Band 66
1.6 LTE Band 85

Note: The antenna gain is provided by the manufacturer.
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2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 4 MODE
Test Item Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
19957 to 20393 19957, 20175, 20393| 1.4MHz QPSK, 16QAM | 1RB/5RB/6RB
19965 to 20385 |19965, 20175, 20385| 3MHz QPSK, 16QAM | 1RB/5RB/6RB
Output Power &| 19975 to 20375 [19975, 20175, 20375 5MHz QPSK, 16QAM | 1RB/5RB/6RB
EIRP 20000 to 20350 |20000, 20175, 20350 10MHz QPSK, 16QAM | 1RB/5RB/6RB
20025 to 20325 |20025, 20175, 20325| 15MHz QPSK, 16QAM | 1RB/5RB/6RB
20050 to 20300 |20050, 20175, 20300| 20MHz QPSK, 16QAM | 1RB/5RB/6RB
19957 to 20393 19957, 20175, 20393| 1.4MHz QPSK, 16QAM 5RB/6RB
19965 to 20385 |19965, 20175, 20385| 3MHz QPSK, 16QAM 5RB/6RB
Occupied 19975 to 20375 |19975, 20175, 20375| 5MHz QPSK, 16QAM 5RB/6RB
Bandwidth 20000 to 20350 |20000, 20175, 20350 10MHz QPSK, 16QAM 5RB/6RB
20025 to 20325 |20025, 20175, 20325| 15MHz QPSK, 16QAM 5RB/6RB
20050 to 20300 |20050, 20175, 20300 20MHz QPSK, 16QAM 5RB/6RB
Conducted 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
Radiated 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions 20050 to 20300 20175 20MHz QPSK 1RB
19957 to 20393 19957, 20393 1.4MHz QPSK 1RB/6RB
19965 to 20385 19965, 20385 3MHz QPSK 1RB/6RB
Band Edge 19975 to 20375 19975, 20375 5MHz QPSK 1RB/6RB
20000 to 20350 20000, 20350 10MHz QPSK 1RB/6RB
20025 to 20325 20025, 20325 15MHz QPSK 1RB/6RB
20050 to 20300 20050, 20300 20MHz QPSK 1RB/6RB
19957 to 20393 |19957, 20175, 20393| 1.4MHz QPSK, 16QAM 1RB
19965 to 20385 |19965, 20175, 20385| 3MHz QPSK, 16QAM 1RB
Peak To 19975 to 20375 |19975, 20175, 20375| 5MHz QPSK, 16QAM 1RB
Average Ratio | 20000 to 20350 (20000, 20175, 20350| 10MHz QPSK, 16QAM 1RB
20025 to 20325 |20025, 20175, 20325| 15MHz QPSK, 16QAM 1RB
20050 to 20300 |20050, 20175, 20300| 20MHz QPSK, 16QAM 1RB
Frseq“.e.”cy 20050 to 20300 20050, 20300 20MHz QPSK 6RB
tability
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LTE BAND 12 MODE
Test ltem Available Channel Tested Channel BgEZCv?C?tIh Modulation Mode
23017 to 23173 |23017, 23095, 23173| 1.4MHz | QPSK, 16QAM | 1RB/5RB/6RB
Output Power | 23025 to 23165 | 23025, 23095, 23165| 3MHz QPSK, 16QAM | 1RB/5RB/6RB
&ERP 23035 to 23155 |23035, 23095, 23155| 5MHz QPSK, 16QAM | 1RB/5RB/6RB
23060 to 23130 |23060, 23095, 23130| 10MHz | QPSK, 16QAM | 1RB/5RB/6RB
Frsiggﬁi?;y 23060 to 23130 23060,23130 10MHz QPSK 6RB
23017 to 23173 |23017, 23095, 23173| 1.4MHz | QPSK, 16QAM 5RB/6RB
Occupied 23025 to 23165 |23025, 23095, 23165| 3MHz QPSK, 16QAM 5RB/6RB
Bandwidth | 23035 to 23155 |23035, 23095, 23155| 5MHz QPSK, 16QAM 5RB/6RB
23060 to 23130 |23060, 23095, 23130| 10MHz | QPSK, 16QAM 5RB/6RB
23017 to 23173 |23017, 23095, 23173| 1.4MHz | QPSK, 16QAM 1RB
Peak to 23025 to 23165 |23025, 23095, 23165| 3MHz QPSK, 16QAM 1RB
Average Ratio | 23035 to 23155 |23035, 23095, 23155 5MHz QPSK, 16QAM 1RB
23060 to 23130 |23060, 23095, 23130| 10MHz | QPSK, 16QAM 1RB
23017 to 23173 23017, 23173 1.4MHz QPSK 1RB/6RB
Band Edge 23025 to 23165 23025, 23165 3MHz QPSK 1RB/6RB
23035 to 23155 23035, 23155 5MHz QPSK 1RB/6RB
23060 to 23130 23060, 23130 10MHz QPSK 1RB/6RB
23017 to 23173 23095 1.4MHz QPSK 1RB
Conducted | 23025 to 23165 23095 3MHz QPSK 1RB
Emission 23035 to 23155 23095 5MHz QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
. 23017 to 23173 23095 1.4MHz QPSK 1RB
E;”T‘]‘?gﬁﬂ 23017 to 23173 23095 5MHz QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
LTE BAND 13 MODE
Test ltem Available Channel Tested Channel Bgzz\r/]v?gtlh Modulation Mode
Output Power & | 23205 to 23255 |23205, 23230, 23255| 5MHz QPSK, 16QAM | 1RB/5RB/6RB
ERP 23230 23230 10MHz QPSK, 16QAM | 1RB/5RB/6RB
Occupied 23205 to 23255 |23205, 23230, 23255| 5MHz QPSK, 16QAM 5RB/6RB
Bandwidth 23230 23230 10MHz QPSK, 16QAM 5RB/6RB
23205 to 23255 23205, 23255 5MHz QPSK 1RB/6RB
Band Edge
23230 23230 10MHz QPSK 1RB/6RB
Conducted 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
Radiated 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
Peak to Average 23205 to 23255 |23205, 23230, 23255 5MHz QPSK, 16QAM 1RB
Ratio 23230 23230 10MHz QPSK, 16QAM 1RB
Frsetggﬁirt‘;y 23230 23230 10MHz QPSK 6RB
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LTE BAND 66 MODE

Test Item |Available Channel Tested Channel Channel Modulation Mode
Bandwidth
131979 to 132665 131979, 132322, 132665 | 1.4MHz | QPSK, 160AM | 1RB/SRB/6RB
131987 to 132657| 131987, 132322, 132657 | 3MHz | QPSK, 16QAM | 1RB/SRB/6RB
P%wgff& 131997 to 132647| 131997, 132322, 132647 | 5MHz | QPSK, 160AM | 1RB/SRB/6RB
ERp  |132022 to 132622 132022, 132322, 132622 | 10MHz | QPSK, 16QAM | 1RB/SRB/6RB
132047 to 132597| 132047, 132322, 132597 | 15MHz | QPSK, 160AM | 1RB/SRB/6RB
132072 to 132572| 132072, 132322, 132572 | 20MHz | QPSK, 16QAM | 1RB/SRB/6RB
131979 to 132665 131979, 132322, 132665 | 1.4MHz | QPSK, 16QAM 5RB/6RB
131987 to 132657| 131987, 132322, 132657 | 3MHz | QPSK, 16QAM 5RB/6RB
Occupied 131997 to 132647| 131997, 132322, 132647 | 5MHz | QPSK, 16QAM 5RB/6RB
Bandwidth 132022 to 132622 132022, 132322, 132622 | 10MHz | QPSK, 16QAM 5RB/6RB
132047 to 132597| 132047, 132322, 132597 | 15MHz | QPSK, 16QAM 5RB/6RB
132072 to 132572| 132072, 132322, 132572 | 20MHz | QPSK, 16QAM 5RB/6RB
Conducted | 131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious 131997 to 132647 132322 5MHz QPSK 1RB
Emissions [132072 to 132572 132322 20MHz QPSK 1RB
Radiated |131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious 131997 to 132647 132322 5MHz QPSK 1RB
Emissions (132072 to 132572 132322 20MHz QPSK 1RB
131979 to 132665 131979, 132665 1.4MHz QPSK 1RB/6RB
131987 to 132657 131987, 132657 3MHz QPSK 1RB/6RB
Band Edge 131997 t0 132647 131997, 132647 5MHz QPSK 1RB/6RB
132022 to 132622 132022, 132622 10MHz QPSK 1RB/6RB
132047 to 132597 132047, 132597 15MHz QPSK 1RB/6RB
132072 to 132572 132072, 132572 20MHz QPSK 1RB/6RB
131979 to 132665 131979, 132322, 132665 | 1.4MHz | QPSK, 16QAM 1RB
131987 to 132657| 131987, 132322, 132657 | 3MHz | QPSK, 16QAM 1RB
:Ve:r';;oe 131997 to 132647| 131997, 132322, 132647 | 5MHz | QPSK, 16QAM 1RB
Ratio 132022 to 132622] 132022, 132322, 132622 | 10MHz | QPSK, 16QAM 1RB
132047 to 132597| 132047, 132322, 132597 | 15MHz | QPSK, 16QAM 1RB
132072 to 132572| 132072, 132322, 132572 | 20MHz | QPSK, 16QAM 1RB
Frsetggﬁi’t‘;y 132072 to 132572 132072, 132572 20MHz QPSK 6RB
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LTE BAND 85 MODE
Test Item | Available Channel Tested Channel Channel Modulation Mode
Bandwidth
Output Power| 134027 to 134157 | 134027, 134092,134157 | 5MHz QPSK, 160Q0AM 1RB/5RB/6RB
& ERP 134052 to 134132134052, 134092, 134132 | 10MHz QPSK, 16QAM 1RB/5RB/6RB
Occupied 39675 to 41565 | 134027, 134092,134157 | 5MHz QPSK, 16QAM 5RB/6RB
Bandwidth 39700 to 41540 |134052, 134092, 134132 10MHz QPSK, 16QAM 5RB/6RB
Conducted | 39675 to 41565 134092 5MHz QPSK 1RB
Spurious
Emissions 39750 to 41490 134092 10MHz QPSK 1RB
Radiated | 39675 to 41565 134092 5MHz QPSK 1RB
Spurious
Emissions 39750 to 41490 134092 10MHz QPSK 1RB
Band Edae 39675 to 41565 134027, 134157 5MHz QPSK 1RB/6RB
9 40090 to 41540 134052, 134132 10MHz QPSK 1RB/6RB
Peak to 39675 to 41565 |134027, 134092, 134157 5MHz QPSK, 16QAM 1RB
Average Ratio| 40090 to 41540 |134052, 134092, 134132| 10MHz QPSK, 16QAM 1RB
Frequency | 39675 to 41565 134092 5MHz QPSK 1RB
Stability 40090 to 41540 134092 10MHz QPSK 1RB
Note:

1. QPSK modulation mode supports the highest RB size up to 6RB and 16QAM modulation mode supports
the highest RB size up to 5RB.
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2.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

EUT

y EUT

Adapter
AC 100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

Item Equipment Brand Model No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable NO NO Im
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3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT

Mobile / Portable station are limited to 1 watts e.i.r.p. (Part 27 Subpart L)
Mobile / Portable station are limited to 3 watts e.r.p (Part 27 Subpart H, F)

3.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.

EIRP:
EIRP = Output Power + Antenan gain

ERP:
ERP = EIRP-2.15

Output Power:
The EUT was set up for the maximum power with WCDMA and LTE link data modulation and link up
with simulator. Set the EUT to transmit under low, middle and high channel and record the power level
shown on simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Com'munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation.

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW =3* RBW

4. set spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation.

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%

EBW in the 1IMHz band immediately outside and adjacent to the band edge.

Set spectrum analyzer with Peak detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

w

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power . -
Splitter EUT

=

Communication simulator

3.3.4 TEST DEVIATION

No deviation.

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.4.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.
4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.
5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1IMHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

IOB m

Communications
Test Set

Ground Plane

Receiver

30MHz to 1GHz

Ground Plana

Communications RE'CEWEF
Test Set
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Above 1GHz

Ground Plane

Communications -
] Test Set Receiver Amp,

3.4.4 TEST RESULTS (9KHZ TO 30MH2Z)
Please refer to the APPENDIX D.

3.4.5 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.6 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

The power of any emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P)
dB. Compliance with this provision is based on the use of measurement instrumentation employing a
resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands immediately outside
and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may be employed.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and

55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS licensees operating
on channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer :l o
Power - -
Splitter EUT

=

Communication simulator

3.5.4 TEST DEVIATION

No deviation.

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.6.4 TEST DEVIATION

No deviation.

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 TEST PROCEDURES
The testing follows ANSI C63.26-2015 Section 5.6.

1.

Areference point shall be established at the applicable unwanted emissions limit using a RBW
equal to the RBW required by the unwantedemissions specification of the applicable regulatory
standard. These reference points measuredusing the lowest and highest channel of operation shall
be identified as f L and f H respectively. The worst-case frequency offset determined in the above
methods shall be added or subtracted from the values of f L and f H and the resulting frequencies
must remain within the band.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one minute.
With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was
recorded within one minute.

3.7.3 TEST SETUP LAYOUT

Environmental Chamber

I |
i |
I |
I |
I |
I |
I |
I |
I 1
External power | |
XLEer| Wi |
P i EUT i
supply ! :
| 1
I |
I |
I |
I |
I 1
] ]
N S I
Spectrum Communication
Power Splitter
Analyzer P Test Set

3.7.4 TEST DEVIATION

No deviation.

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Main Test Equipment
No. | Equipment Name Manufacturer Model (Cj:allbrated Calllbrated
ate until
1 | DC Power Supply Keysight E3642A 2021/11/10 | 2022/11/09
Wideband Radio
2 | Communication R&S CMW 500 2021/11/03 | 2022/11/02
Tester
3 | MXA Signal Analyzer | Keysight N9020B 2021/11/10 | 2022/11/09
Programmable
4 | Temperature & ETMOA NTH1100-30A | 2021/11/10 | 2022/11/09
Humidity Chamber
Temperature&Humidi
5 |ty Anymetre JR900 2021/11/10 | 2022/11/09
Recorder
6 | Integral Antenna SCHWARZBECK | VULB9163 2021/11/10 | 2022/11/09
7 | Loop Antenna SCHWARZBECK | FMZB1519B 2021/11/10 | 2022/11/09
8 | Horn Antenna SCHWARZBECK | BBHA 9170 2021/11/10 | 2022/11/09
Double Ridged
9 | Broadband Horn SCHWARZBECK | BBHA 9120D 2021/11/10 | 2022/11/09
Antenna
10 | Spectrum Analyzer R&S FSV30 2021/11/10 | 2022/11/09
11 | EMI Receiver R&S ESR 2021/11/10 | 2022/11/09
12 | Broadband amplifier | SCHWARZBECK | BBV9718 2021/11/10 | 2022/11/09
13 | Broadband amplifier | SCHWARZBECK | BBV9721 2021/11/10 | 2022/11/09
14 | Anechoic Chamber ZHONGSHUO FSAC318 2021/07/17 | 2024/07/16
15 | RF Cable Top Precision ﬁLUlSA—Sm—Z 2021/11/10 | 2022/11/09
16 | RF Cable Top Precision iLUlSA'Sm'Z 2021/11/10 | 2022/11/09
17 | RF Cable ZDECL fAT4O'2'92‘]'6 2021/11/10 | 2022/11/09
1g | Band RejectFilter | ¢ sceng 350806-F NA NA
Group
Software Information
Test Item Software Name Manufacturer Version
RSE EZ-EMC EZ-EMC TW-03A2
Conducted RF | JS1120 RF Test System Shenzhen JS tonscend co., Ltd 2.6.9.0826

Remark: "N/A” denotes no model name, serial no. or calibration specified.
Except * item, all calibration period of equipment list is one year.

kN

calibration period of equipment list is three year.
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APPENDIX A - OUTPUT POWER
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Output Power(dBm)

Channel / Conducted Conducted
LTE Band Frequency RB | RB | 4o | Power | RB | RB | . | Power
/ BW (MH2) Size | Offset (dBm) | Size | Offset (dBm)
OPSK 16QAM
19957 /1710.7 é 8 8 ié;;i é 8 8 fgféé
4/1.4MHz | 20175/1732.5 é 8 8 ig:% é 8 8 12:22
T e A -
19965 / 1711.5 é 8 8 ig;gﬁ é 8 8 12:;2
413MHz | 20175/1732.5 é 8 8 igf’é é 8 8 12:%
20385/ 1753.5 (13 g 1 ig:;i é g 1 12:23
19975/1712.5 (15 8 8 iéﬁg é 8 8 fgj%
4/5MHz | 20175/17325 (15 8 8 g:ég é 8 8 ig:gg
20375/1752.5 é g g ié;:cl, é g 2 i;:gg
20000/1715 | — 8 3 32132 5 8 g iig
4110MHz | 20175117325 |———o—t— o9 15 T 0 T XE
20350/ 1750 |—p———— s T4 2 7 2030
20025/ 1717.5 (15 8 8 ;é:;é (13 8 8 3118;
4115MHz | 20175/1732.5 (15 8 8 33;2? (13 8 8 38133
20325/ 1747.5 é g E ;8:;? é 8 E 58133
20050 / 1720 é 8 8 ;8:8; é 8 8 581;3
4/20MHz | 20175/1732.5 é 8 8 ;é:gg é 8 8 5813@
20300 / 1745 (15 g 12 ;8:32 (13 g 12 ;8:4211
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ch 1 Conducted Conducted

LTE Band / Freaﬂgﬁc RB | RB | . | Power REB | RB |, . | Power
BW (l\(jIHz) Y | size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM

1 0 0 20.98 1 0 0 19.76

230177699.7 6 0 0 18.62 5 0 0 18.57

1 0 0 20.24 1 0 0 19.54

12/ 1.4MHz | 23095/ 707.5 6 0 0 18.43 5 0 0 18.35
1 5 0 20.69 1 5 0 19.53

2317317153 6 0 0 18.69 5 0 0 19.75

1 0 0 20.61 1 0 0 19.37

23025/7700.5 6 0 0 18.55 5 0 0 18.49

1 0 0 20.47 1 0 0 19.13

12 / 3MHz 23095/ 707.5 6 0 0 18.39 5 0 0 18.25
1 5 1 20.88 1 5 1 19.41

23165/ 714.5 6 0 1 18.61 5 0 1 18.57

1 0 3 20.54 1 0 3 20.41

23035/701.5 6 0 0 19.59 5 0 0 19.65

1 0 0 20.69 1 0 0 21.10

12 / 5MHz 23095/ 707.5 6 0 0 1928 5 0 0 1953
1 5 0 21.00 1 5 0 20.75

23155/713.5 6 0 3 19.14 5 0 3 19.09

1 0 3 20.48 1 0 3 20.33

23060 /704 4 0 0 20.65 5 0 0 20.30

1 0 0 20.87 1 0 0 20.76

12/ 10MHz | 23095/ 707.5 2 0 0 20.56 5 0 0 50.18
1 5 4 20.21 1 5 4 19.97

23130 /711 4 2 7 19.85 4 2 7 19.81

Channel / Conducted Conducted

LTE Band / Frequenc RB RB Index Power RB RB Index Power
BW (I\‘lez) Y| size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM

1 0 0 21.36 1 0 0 21.20

23205/ 779.5 6 0 0 20.08 5 0 0 20.21

1 0 0 21.35 1 0 0 21.05

13 /5MHz 23230/ 782 6 0 0 20.00 5 0 0 20.13
1 5 3 20.63 1 5 3 20.25

23255/ 7784.5 6 0 3 19.38 5 0 3 19.35

1 0 0 20.89 1 0 0 20.74

13/ 10MHz 23230/ 782 2 0 0 50.53 5 0 0 20.03
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S Conducted Conducted

LTE Band / Frequency RB | RB || qex| FPower | RB | RB | . | Power
BW v Size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM

131979 /1710.7 é 8 8 i;:gs é 8 8 ig:ig

66/1.4MHz | 132322/1745 é 8 8 i;:ig é 8 8 ig:gg
132665 / 1779.3 é 3 8 i;:gg é g 8 ig:gg

131987/ 1711.5 é g 8 i;:ij é 8 8 13:23

66/3MHz | 132322/1745 é 8 8 iéég é 8 8 1323
132657 / 1778.5 els (5) 1 i;;g‘; é S i ig:gé

131997 /17125 els 8 g ;8;? é 8 3 58153

66/5MHz | 132322/1745 é 8 8 23;‘2‘2 é 8 8 ééi
132647/ 1777.5 é g g i;g? é (5) 2 féjgé

132022 /1715 411 8 g ﬁ‘jgé é 8 3 581%

66/10MHz | 132322/1745 i 8 8 ;if; é 8 8 iéég
132622/ 1775 i g ‘71 382;‘ 411 2 L71 igjgi

132047 /1717.5 els 8 g ;2:32 é 8 3 ;2:;2

66/15MHz | 132322/1745 é 8 8 i'ﬁ (13 8 8 ;1;2
132597 / 1772.5 é g i 38;;“2‘ (13 g 181 iﬁjgg

132072/ 1720 é 8 g ;2:‘112 (13 8 3 %;

66/20MHz | 1323221745 els 8 8 ;i:gg é 8 8 ;1;2
132572/ 1770 els g ié 58_’5 é 2 E igﬁ(if

Page 29 of 130




Report No.: FCC022022-05738RF12(c)

ch | Conducted Conducted
LTE Band / Freaﬂgﬁc RB | RB |, . | Power REB | RB |, . | Power
BW (I\C}IHZ) y Size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM
1 0 0 20.65 1 0 0 20.93
134027/7700.5 6 0 0 19.29 5 0 0 19.37
1 0 0 20.51 1 0 0 20.81
85/ 5MHz 134092/ 707 6 0 0 1923 5 0 0 1947
1 5 3 20.66 1 5 3 20.60
134157/713.5 6 0 3 19.57 5 0 3 19.56
1 0 0 20.64 1 0 0 20.88
132052/703 4 0 0 20.52 5 0 0 20.66
1 0 0 20.57 1 0 0 20.79
85/ 10MHz 134092/ 707 2 0 0 50.35 5 0 0 50.58
1 5 0 20.45 1 5 0 20.60
134132 /711 4 2 0 20.23 4 2 0 20.34
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EIRP (dBm)
TEme | ey | 88| G e |G| 28] 72, s |
(MHz) QPSK 16QAM
19957 /17107 (———0—t— =T 2210
4/1.4MHz | 2017517325 ———0—t— = 2174
20393 /17543 |———o—t— T 25
19965 / 1711.5 é 8 8 ;i?g é 8 8 giié
413MHz | 20175/17325 (—s——0——¢ e s T 0 T T
20385 /17535 |—¢——o—t—1 T 2ro7
19975 /17125 [———0—+— e =T 565
415MHz | 20175117325 |——t—0——0 T 15 273
wosis | L5 8 mw i s o an
20000/1715 | — 8 3 ;Z:ig 5 8 g ;j:;g
4110MHz | 20175/17325 |— 8 8 33:32 5 8 8 ggéé
20350 /1750  |—5————— 1 2340
20025 /17175 |———o—+— T 2415
4/15MHz | 20175/1732.5 (15 8 g §§j$§ (13 8 8 33133
20325 /17475 |01 T aeer e T o1 T ase
20050 /1720 {———o—— S 2307
4120MHz | 20175117325 ———o—t— o T T 0 T 3595
20300 /1745 |10 a0t 1o oot
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LTEBE\SAa}md / Fcrzgﬂ gﬁg, SRife O?fsBe ¢ Index I(Ec;FBQrz) SRiEe O?fsBe i Index I(EdIFBerZ)
(MHz) QPSK 16Q0AM

131979 /1710.7 é 8 8 3;‘;‘1‘? é 8 8 ;g:gg

66/14MHz | 132322/1745 |——t— . 796 5o 5 Sioe
132665 /17793 ———o—— o T 24

131987 /17115 [——— . T T . 7239

66/3MHz | 132322/1745 é 8 8 ﬁ‘z‘ég é 8 8 iijgg
132657 /1778.5 51; (5) : ;g:% é g ; 52:%

131997 /17125 —¢ 8 g ;3:;‘? : 8 3 ;2:23

66/5MHz | 132322/1745 é 8 8 ;ggg é 8 8 §§§f
132647 /17775 |——— > 8 e 3 755

132022 /1715 (—5—— : T o . 238

66/10MHz | 132322/1745 |— 8 8 o : 8 8 §§j§§
132622/ 1775 |—;—— 2 33:3; —— : 3231

132047 /17175 —¢ 8 3 ;Z:g? 2 8 3 ;iég

66/15MHz | 132322/1745 |——— . e s . 2153
132507 /17725 |—¢——o—t— oo B e T

132072/1720 (——— : 2o s ; 237

66/20MHz | 1323221745 els 8 8 53;‘1‘3 é 8 8 iiég
132572 /1770 (—s—— ié ﬁﬁﬁi —— E 325
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ERP (dBm)

eBand! | oiierey | B8 | B8 Lingex | @am | 28 | RE | incex | @B
(MH2) QPSK 16QAM

23017/699.7 ———0—— T S 1502

12/ 1.4MHz | 2309517075 |———o—t— 2 S 1730
23173/ 715.3 |—=————¢ o s 1976

23025 / 700.5 é 8 8 ig:gg é 8 8 13:2421

12/3MHz | 23095/ 707.5 é 8 8 ig:gi é 8 8 13:?3
23165/ 714.5 [—¢——o——1 2. T 1507

23035/ 7015 ———0—— Ty 5 1910

12/5MHz | 23095/ 7075 |—¢——o0—— 24 S T5o8
23155/ 713.5 ——— g ig:gg o 2 igég

23060/704 ———0—— 2010 s T 0 T o 1075

12/ 10MHz | 23095 / 707.5 411 8 8 ;g:gi é 8 8 fgjéé
23130/ 71 | 2 s 1926

esend! | prsquorey | 52 58 | e | (oomy | 58| %8| ien | (oo
(MHz) QPSK 16QAM

23205/779.5 613 8 8 ig:gé é 8 8 ig:gg

13/5MHz | 23230/782 |—s——0——o e e Tocs
23255/ 7845 |———o—{— 1 1550

13/10MHz | 23230/ 782 i 8 8 fg;g;‘ é 8 8 fgjﬁ
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Channel / ERP ERP

LTEB?;}md / Frequency SF\;Ee O?fsBet Index (dBm) SF?Ee Oli?f.set Index (dBm)
(MHz) QPSK 16QAM

134027 / 1 0 0 20.10 1 0 0 20.38

700.5 6 0 0 18.74 5 0 0 18.82

1 0 0 19.96 1 0 0 20.26

85/5MHz | 134092 /707 6 0 0 18.63 5 0 0 18.92
134157/ 1 5 3 20.11 1 5 3 20.05

713.5 6 0 3 19.02 5 0 3 19.01

1 0 0 20.09 1 0 0 20.33

132052/703 4 0 0 19.97 5 0 0 20.11

1 0 0 20.02 1 0 0 20.24

85/10MHz | 134092/ 707 2 0 0 19.80 5 0 0 20.03
1 5 0 19.90 1 5 0 20.05

134132/ 711 4 2 0 19.68 4 2 0 19.79
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LTE Band 4_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

19957 1710.7

1.0958 0.9303

1.316 1.242

20175 1732.5

1.0911 0.9218

1.260 1.109

20393 1754.3

1.0828 0.9210

1.242 1.218

Spectrum Plot

SVEBW 82 kHz

Occupied Bandwidth Total Power 27.0 dBm
1.0958 MHz

Transmit Freq Eror A81Hz  %of OBW Power  99.00 %

x dB Bandwidth 1316MHz  xdB -26.00 4B

QPSK-20175

req. 1 Taz000080 Gz Ras
R AvgHekdo i
e Radis Dev

SVBW 82 kHz

Occupied Bandwidth Total Power 26.4 dBm
1.0911 MHz

Transmit Freq Eror 216Hz % of OBW Power  99.00 %

x dB Bandwidth 1260MHz  xdB -26.00 48

1754200080 GHiE
g e AvgHekdo i1
e

Radie Device- BTS

SVBW 62 kiz
Occupied Bandwidth Total Power

1.0828 MHz
Transmit Freq Eror 20BkHz %ol OBW Power  99.00%
x dB Bandwidth 1242MHz  xdB -26.00 48

16QAM-19957

16QAM-20175

el 1012
Faio Devicn: BT3

SVEBW 82 kHz

Occupied Bandwidth Total Power 262 dBm
930.33 kHz

Transmit Freq Eror

x dB Bandwidth -26.00 4B

% of OBW Power  99.00 %

‘Cantar Fraq: 1 710700050 Gz Ratio Soa Name.
g FreaFun

00020 Gt Radl Soa
Rvghald > 110

SVBW 82 kHz

Occupied Bandwidth Total Power 26.1 dBm
921.81 kHz

Transmit Freq Eror % of OBW Power  89.00 %

x dB Bandwidth xdB -26.00 48

Radie Device- BTS

Gantar Freq 1754300050 Gtz
o FraaRun  AvgHaldox 18
Radie Device- BTS

SVBW 62 kiz
Occupied Bandwidth Total Power

920.96 kHz
Transmit Freq Eror % of OBW Powsr  89.00 %
x dB Bandwidth xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 4_3MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

19965 1711.5

1.0948 0.9297

1.267 1.220

20175 1732.5

1.0955 0.9273

1.270 1.301

20385 1753.5

1.0927 0.9280

1.272 1.204

Spectrum Plot

QPSK-19965

req: 1 711000020 G2
rig FromRun  Avgald> 1010
saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 26.0 dBm
1.0948 MHz

TransmitFreq Emor  637.07TkHz % of OBW Power  99.00 %

x dB Bandwidth 1267 Mz xdB -26.00 4B

QPSK-20175

req. 1 Taz000080 Gz Ra
R AvgHekdo i
e

Radis Dev

SVBW 91 ke

Occupied Bandwidth Total Power 26.1 dBm
1.0955 MHz

Transmit Freq Emror 63672 kHz % of OBW Power  99.00 %

x dB Bandwidth 1270MHz  xdB -26.00 48

‘Span 3 11Hz|
Gweep 4.133 ms|

Ra

Radie Device- BTS

‘Span 3 11Hz|
SVBW 01 kiz &

Occupied Bandwidth Total Power 263
1.0927 MHz

Transmit Freq Emor  637.41kHz % of OBW Power  99.00 %

x dB Bandwidth 1272MHz xdB -26.00 48

16QAM-20385

Canter Froq. 1711500050 G2
o Fremun vk 1010
Faio Devicn: BT3

SVBW 01 kHz

Occupied Bandwidth Total Power 26.0 dBm
929.69 kHz

TransmitFreq Emmor  -72213kHz % of OBW Power  99.00 %

x dB Bandwidth 1220MHz  xdB -26.00 4B

‘Span 3 Hz|
Sweep 4133 ms|

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 25.9 dBm

927.29 kHz
Transmit Freq Emror  -T23.34 kkiz
x dB Bandwidth 1301MHz  xdB -26.00 48

% of OBW Power  89.00 %

‘Span 3 11Hz|
Gweep 4.133 ms|

‘Ganter Freq: 1.753600060 Grz Radl Sea
g FreaRun  AvgHoldor 012
Radie Device- BTS

‘Span 3 11Hz|
Gweep 4.133 ms|

SVBW 01 kiz

Occupied Bandwidth Total Power 26.2 dBm
928.00 kHz

Transmit Freq Emor 72363 kHz % of OBW Power  99.00 %

x dB Bandwidth 1204MHz  xdB -26.00 48

Page 37 of 130




Report No.: FCC022022-05738RF12(c)

LTE Band 4_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

19975 1712.5

1.1008 0.9234

1.326 1.144

20175 1732.5

1.0993 0.9219

1.337 1.147

20375 1752.5

1.0999 0.9217

1.319 1.146

Spectrum Plot

QPSK-19975

req: 1 712000080 G2
rig FromRun  Avgald> 1010
saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 26.8 dBm
1.1008 MHz

TransmitFreq Emor 17118 MHz % of OBW Power  99.00 %

x dB Bandwidth 1326 MHz  xdB -26.00 4B

QPSK-20175

req. 1 Taz000080 Gz
R AvgHekdo i
e

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 26.9 dBm
1.0993 MHz

Transmit Freq Emror 17114 MHz

% of OBW Power  89.00 %
x dB Bandwidth 133TMHz  xdB -26.00 4B

req. 1782800080 Gz
i AvgHekdo i
wa

SVBW 01 kiz

Occupied Bandwidth Total Power 27.1 dBm
1.0999 MHz

Transmit Freq Emor  A7110MHz % of OBW Power  99.00 %

x dB Bandwidth 1310MHz  xdB -26.00 48

16QAM-20375

Canter Froq: 1712000050 G
o Fremun vk 1010
Faio Devicn: BT3

SVBW 01 kHz

Occupied Bandwidth Total Power 274 dBm
923.43 kHz

TransmitFreq Emmor 18044 MHz % of OBW Power  99.00 %

x dB Bandwidth 1144 Mz xdB -26.00 4B

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power
921.94 kHz

Transmit Freq Error 18035 MHz

% of OBW Power  89.00 %
x dB Bandwidth 144TMHz  xdB -26.00 4B

‘Ganter Freq: 1.782600060 Ghz Rad Sea
g FreaRus  AvgHoldor 012
Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 27.2 dBm
921.71 kHz

Transmit Freq Emror 18041 MHz % of OBW Power  99.00 %

x dB Bandwidth 1446MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 4_10MHz

99% Occupied Bandwidth 26dB Bandwidth

Channel

Frequency
(MHz)

(MHz)

(MHz)

QPSK

16QAM

QPSK

16QAM

20000

1715

1.0980

0.9398

1.313

1.201

20175

1732.5

1.0975

0.9352

1.317

1.194

20350

1715

1.0969

0.9379

1.328

1.187

Spectrum Plot

QPSK-20000

QPSK-20350

1 sca00s0 Gz
el 1012

Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth
1.0980 MHz

-3.7703 MHz

Tatal Powsr

Transmit Freq Erar
x dB Bandwidth

% of OBW Power  99.00 %

1313MHz  xdB -26.00 4B

req. 1 732000050

SVBW 91 ke

Transmit Freq Error
x dB Bandwidth

QPSK-20175

arz
R AvgHekdo i
e

Radie Device- BTS

el i
Span 101
sweep 13,73 ms

26.4 dBm

80.00 %
-26.00 4B

1753000080 GHiE
i AvgHekdo i
e

LSSV R

‘Span 10 1Hz|
SVBW 01 kiz ep 1373 ms

Occupied Bandwidth Total Power 26.7 dBm
1.0969 MHz
Transmit Freq Emror 37782 Mz

x dB Bandwidth

% of OBW Power  89.00 %

1326MHz  xdB -26.00 4B

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

Faio Devicn: BT3

s

T,

SVBW 91 kHz

Tatal Powsr

939.77 kHz

-3.8723 MHz

% of OBW Power  99.00 %
xd8 -26.00 4B

‘Spar z
Sweep 13.73ms)

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Radie Device- BTS

SVBW 91 ke Gweep 12.73 ms|

Total Power 27.7 dBm

935.18 kHz

3BTAZMHz % of OBW Power  89.00 %

1494MHz  xdB -26.00 4B

g

SVBW 01 kiz
Occupied Bandwidth Total Power
937.87 kHz
Transmit Freq Emor =

x dB Bandwidth r xdB

b
Span 10
Sweep 13,7 ms

28.1 dBm

% of OBW Power  89.00 %

-26.00 4B
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Report No.: FCC022022-05738RF12(c)

LTE Band 4_15MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20025 1717.5

1.1067 0.9342

1.290 1.175

20175 1732.5

1.0921 0.9355

1.307 1.201

20325 1747.5

1.0996 0.9306

1.317 1.226

Spectrum Plot

QPSK-20025

QPSK-20175

o0s0 Gz
el 1012
Faio Devicn: BT3

SVBW 01 kHz
Occupied Bandwidth Total Powsr

1.1067 MHz
TransmitFreq Emmor  -6.0320MHz % of OBW Power  99.00 %
x dB Bandwidth 1200 MKz xdB -26.00 4B

req. 1 Taz000080 Gz
R AvgHekdo i
e Radie Device- BTS

SVBW 91 kHz
Occupied Bandwidth Total Power 27.3 dBm

1.0921 MHz
Transmit Freq Emror 60307 MHz % of OBW Power  99.00 %
x dB Bandwidth 130TMHz  xdB -26.00 48

req. 1787500080 Gz
i AvgHekdo i
e Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 27.6 dBm
1.0996 MHz

Transmit Freq Emror 60277 MHz % of OBW Power  99.00 %

x dB Bandwidth 1317 MHz xdB -26.00 48

Canter Froq. 1717500050 G
o Fremun vk 1010

Faio Devicn: BT3

e L S

SVBW 01 kHz

Occupied Bandwidth Total Power 27.4 dBm
934.21 kHz

TransmitFreq Emor 61188 MHz % of OBW Power  99.00 %

x dB Bandwidth 1475 MHz  xdB -26.00 4B

Radie Device- BTS

o T"Th"l\"f".- TRt .

‘Span 15 WA
Sweep 206 m:

SVBW 91 ke

Occupied Bandwidth Total Power 27.3 dBm
935.45 kHz
Transmit Freq Emor 64241 MHz % of OBW Power  99.00 %

x dB Bandwidth 1201MHz  xdB -26.00 4B

Gantar Freq 1727500050 Gtz
o FraaRun | AvgHaldx 18
Radie Device- BTS

i gy

SVBW 01 kiz
Occupied Bandwidth Total Power

930.58 kHz
Transmit Freq Emror  61220MHz % of OBW Power  99.00 %
x dB Bandwidth 1226MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 4_20MHz

99% Occupied Bandwidth

26dB Bandwidth

Channel

Frequency
(MHz)

(MHz)

(MHz)

QPSK

16QAM

QPSK

16QAM

20050

1720

1.1020

0.9292

1.328

1.183

20175

1732.5

1.0913

0.9304

1.277

1.184

20300

1740

1.1001

0.9286

1.306

1.189

Spectrum Plot

QPSK-20050

i,
Wi
e

Occupied Bandwidth
1.1020 MHz
Transmit Freq Ermor  -6.1134 MHz

x dB Bandwidth 1.328 MHz

raq: 1 725000080 G2
R Ak
048 Faio Devicn: BT3

Y

SVBW 91 kHz

Tatal Powsr 27.2 dBm

% of OBW Power  99.00 %
xd8 -26.00 4B

QPSK-20175

req. 1 Taz000080 Gz
R AvgHekdo i
e

Radie Device- BTS

Wy

SVBW 91 kHz

Occupied Bandwidth Total Power 27.0 dBm
1.0913 MHz

Transmit Freq Eror % of OBW Power  89.00 %

x dB Bandwidth xdB -26.00 48

QPSK-20300

req. 173000080 Gz
i AvgHeldo i
e Radie Device- BTS

SVBW 01 kiz
Occupied Bandwidth
1.1001 MHz
8.1120 MHz
1306MHz  xdB -26.00 48

Total Power 27.2 dBm

Transmit Freq Error

% of OBW Power  89.00 %
x dB Bandwidth

16QAM-20300

"y T
T it

Occupied Bandwidth
929.15 kHz
Transmit Freq Emor  -8.2041 MHz

x dB Bandwidth 1163 MHz

TavonRG G
el 1012
Faio Devicn: BT3

SVBW 91 kHz

Tatal Powsr

% of OBW Power  99.00 %
xd8 -26.00 4B

Radie Device- BTS

—_—
T oy

SVBW 91 ke

Occupied Bandwidth Total Power
930.42 kHz
Transmit Freq Emror  -8.2045 Mz

x dB Bandwidth

% of OBW Power  89.00 %
1484MHz  xdB -26.00 4B

‘Ganter Freq: 1.788000060 Gz Rad Sea
g FreaRus  Avgaldor 042
Radie Device- BTS

Occupied Bandwidth
928.55 kHz
-8.2043 MHz
1480MHz  xdB -26.00 48

Transmit Freq Error % of OBW Power  89.00 %

x dB Bandwidth
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Report No.: FCC022022-05738RF12(c)

LTE Band 12_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

23017 699.7

1.0926 0.9231

1.272 1.205

23095 707.5

1.0910 0.9229

1.246 1.215

23173 715.3

1.0938 0.9252

1.284 1.232

Spectrum Plot

QPSK-23017

raq: 653 700008 Wbz
rig FromRun  Avgald> 1010
saran: 408 Faio Devicn: BT3

SVEBW 82 kHz

Occupied Bandwidth Total Power 26.4 dBm
1.0926 MHz

Transmit Freq Eror 5963kHz % of OBW Power  84.00%

x dB Bandwidth 1212MHz xdB -26.00 4B

T e S G

QPSK-23095

req. 707 500008 Mz
R AvgHelo i
e

Radie Device- BTS

SVBW 82 kHz
Occupied Bandwidth Total Power

1.0910 MHz
Transmit Freq Eror AM2kHz % of OBW Power  99.00%
x dB Bandwidth 1246MHz  xdB -26.00 48

T e S G

QPSK-23173

req 718300008 Mz
g e AvgHekdo i1
sazen: 4038 Radie Device- BTS

SVBW 62 kiz
Occupied Bandwidth Total Power

1.0938 MHz
Transmit Freq Eror 328Hz  %of OBW Power  89.00%
x dB Bandwidth 1284MHz  xdB -26.00 48

16QAM-23017

‘Cantar Fraq: 529 700000 Mrz Ratia s
o FremRun  Avgabdo 1010
Faio Devicn: BT3

SVBW 82 kHz
Occupied Bandwidth Total Powsr

923.07 kHz
TransmitFreq Emor 93481 kHz % of OBW Power  99.00 %
x dB Bandwidth 1205MHz  xdB -26.00 4B

16QAM-23095

Gantar Freq 707500508 Witz
o FraaRum  AvgHaldox 018
en: 40 68 Radie Device- BTS

SVBW 82 kHz
Occupied Bandwidth Total Power

922.91 kHz
Transmit Freq Emor 90937 kHz % of OBW Power  99.00 %
x dB Bandwidth 1215MHz  xdB -26.00 48

16QAM-23173

Gantar Froq 715:300008 Mtz
o FraaRun  AvgHaldox 18
un 40 68 Radie Device- BTS

o e S Do

715.3 MHZ
W27 kHz

SVBW 62 kiz
Occupied Bandwidth Total Power

925.24 kHz
Transmit Freq Emor 93873 kHz % of OBW Power  99.00 %
x dB Bandwidth 1232MHz  xdB -26.00 48

Page 42 of 130




Report No.: FCC022022-05738RF12(c)

LTE Band 12_3MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

16QAM

QPSK

16QAM

23025

700.5

1.0938

0.9268

1.278

1.125

23095

707.5

1.1029

0.9259

1.282

1.263

23165

714.5

1.0970

0.9272

1.306

1.238

Spectrum Plot

QPSK-23165

QPSK-23025

raa: 701 S00008 Wiz
rig FromRum  AvgHald> 1010
saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 25.6 dBm
1.0938 MHz
Transmit Freq Ermor  -620.46 kHz

x dB Bandwidth 1218 MHz  xdB -26.00 4B

% of OBW Power  99.00 %

T e S G

QPSK-23095

req. 707 500008 Mz Ras
R AvgHelo i
e Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 253
1.1029 MHz
Transmit Freq Emror  632.00 kkiz

x dB Bandwidth 1282MHz  xdB -26.00 4B

% of OBW Power  89.00 %

‘Span 3 11Hz|
Gweep 4.133 ms|

T e S G
40009 Wbtz oo soe

“Avgheld» 10
Radie Device- BTS

‘Span 3 11Hz|
SVBW 01 kiz Gweep 4.133 ms|

Occupied Bandwidth Total Power 25.4 dBm
1.0970 MHz
Transmit Freq Emror  636.70 kiiz

x dB Bandwidth 1306 MHz  xdB -26.00 4B

% of OBW Power  89.00 %

16QAM-23165

Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 25.6 dBm
926.78 kHz
Transmit Freq Ermor  -719.84 kHz

x dB Bandwidth 1425MHz  xdB -26.00 4B

% of OBW Power  99.00 %

‘Span 3 Hz|
Sweep 4133 ms|

16QAM-23095

Gantar Freq 707500508 Witz
o FraaRum  AvgHaldox 018
B

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 24.9 dBm
925.92 kHz
Transmit Freq Emror  -724.45 kkiz

x dB Bandwidth 1263MHz  xdB -26.00 4B

% of OBW Power  89.00 %

Center 707.5 MHZ ‘Span 3 11Hz|
Res BW 30 kHz Gweep 4.133 ms|

‘Ganter Freq: 714800008 Nz Rad Sea
g FreaRus  AvgHoldor 012
Radie Device- BTS

‘Span 3 11Hz|

SVBW 01 kiz Gweep 4.133 ms|

Occupied Bandwidth Total Power 25.2 dBm
927.24 kHz
Transmit Freq Emror  -T24.84 kkiz

x dB Bandwidth 1236MHz  xdB -26.00 4B

% of OBW Power  89.00 %
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Report No.: FCC022022-05738RF12(c)

LTE Band 12_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

23035 701.5

1.0970 0.9236

1.307 1.135

23095 707.5

1.0970 0.9234

1.319 1.132

23155 713.5

1.0970 0.9261

1.308 1.133

Spectrum Plot

QPSK-23035

QPSK-23095

QPSK-23155

ran: 701 S00008 Wiz
L
B

Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 26.5 dBm
1.0970 MHz

TransmitFreq Emor 1. 7110MHz % of OBW Power  99.00 %

x dB Bandwidth 1307 MHz  xdB -26.00 4B

req. 707 500008 Mz
R AvgHelo i
e

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 26.1 dBm
1.0970 MHz

Transmit Freq Emor 47111 MHz % of OBW Power  99.00 %

x dB Bandwidth 1310MHz  xdB -26.00 48

req: 712 300000 Mz Radl Sea
i AvgHeldo i
Radie Device- BTS

SVBW 01 kiz
Occupied Bandwidth Total Power

1.0970 MHz
Transmit Freq Emor 47114 MHz % of OBW Power  99.00 %
x dB Bandwidth 1.306MHz  xdB -26.00 48

16QAM-23095

16QAM-23155

Canter Freq: 701 500008 btz
o FremRun vk 1010

Faio Devicn: BT3

SVBW 01 kHz

Occupied Bandwidth Total Power 26.5 dBm
923.57 kHz

TransmitFreq Emmor 18043 MHz % of OBW Power  99.00 %

x dB Bandwidth 1135 MHz  xdB -26.00 4B

Gantar Freq 707500508 Witz Racia see
o FraaRum  AvgHaldox 018
B

Radie Device- BTS

Center 707.5 MHZ
Res BW 30 kHz

SVBW 91 kHz

Occupied Bandwidth Total Power 26.2 dBm
923.43 kHz

Transmit Freq Emor % of OBW Power  89.00 %

x dB Bandwidth xdB -26.00 48

‘Ganter Freq: 713 300008 Nz Radl Sea
g FreaRus  AvgHoldor 042
Radie Device- BTS

SVBW 01 kiz
Occupied Bandwidth Total Power

926.07 kHz
Transmit Freq Emor % of OBW Powsr  89.00 %
x dB Bandwidth xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 12_10MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

23060 704.0

1.0931 0.9369

1.344 1.169

23095 707.5

1.0994 0.9404

1.321 1.176

23130 711.0

1.0969 0.9407

1.332 1.184

Spectrum Plot

QPSK-23060

QPSK-23095

ran: 704 s00008 Wiz
L
B Faio Devicn: BT3

SVBW 91 kHz
Occupled Bandwidth Tatal Powsr

1.0931 MHz

Transmit Freq Error 37817 MHz % of OBW Power  99.00 %

x dB Bandwidth 1344 MHz  xdB -26.00 4B

T e S G

req. 707 500008 Mz
R AvgHelo i
e Radie Device- BTS

SVBW 91 kHz
Occupied Bandwidth Total Power 25.6 dBm
1.0994 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power  89.00 %

‘Span 10 1Hz|

T e S G

QPSK-23130

req 711300008 Mz Ra
i AvgHeldo i
Radis Devi

el
T i e T

711 1Hz Span 10

W 30 kHz SVBW 01 kiz ep 1373 ms|

Occupied Bandwidth Total Power 25.6 dBm
1.0969 MHz

Transmit Freq Emror 37807 MHz % of OBW Power  99.00 %

x dB Bandwidth 1332MHz xdB -26.00 48

16QAM-23060

16QAM-23095

16QAM-23130

Canter Freq: 04 300508 btz Rade Sua
o FremRun vk 1010
Faio Devicn: BT3

e

SVBW 01 kHz Sweep 1371

Occupied Bandwidth Total Power 274 dBm
936.86 kHz

TransmitFreq Emmor  -38724 MHz % of OBW Power  99.00 %

x dB Bandwidth 1160 MHz  xdB -26.00 4B

‘Span 10 k|

Ras

Gantar Freq 707500508 Witz
o FraaRum  AvgHaldox 018
B

Radie Device- BTS

Gk T

SVBW 91 ke

Occupied Bandwidth Total Power 27.0 dBm
940.39 kHz
Transmit Freq Emror 38741 MHz % of OBW Power  99.00 %

x dB Bandwidth 1476MHz  xdB -26.00 4B

Center 707.5 MHZ ‘Span 10 1Hz|
Res BW 30 kHz

Gweep 12.73 ms|

‘Ganter Freq: 711800008 Nz Radl Sea
g FreaRus  AvgHoldor 012
Radie Device- BTS

‘Span 10 1Hz|
SVBW 01 kiz Gweep 12.73 ms|

Occupied Bandwidth Total Power 27.0 dBm
940.68 kHz

Transmit Freq Emor  3BT44MHz % of OBW Power  89.00 %
x dB Bandwidth 1484MHz  xdB -26.00 4B
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Report No.: FCC022022-05738RF12(c)

LTE Band 13_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

23205 779.5

1.0994 0.9229

1.319 1.133

23230 782.0

1.0980 0.9217

1.312 1.131

23255 784.5

1.0995 0.9237

1.320 1.140

Spectrum Plot

QPSK-23205

ran: 73 S00008 W2
L e
B Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 27.0 dBm
1.0994 MHz

TransmitFreq Emor 17118 MHz % of OBW Power  99.00 %

x dB Bandwidth 1310MHz  xdB -26.00 4B

QPSK-23230

req. 752500008 Mz
R AvgHeldo i
e

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 26.6 dBm
1.0980 MHz

Transmit Freq Emror  -1.7107 MHz

% of OBW Power  89.00 %
x dB Bandwidth 1.312MHz  xdB -26.00 4B

T e S G

QPSK-23255

req 704300008 Mz
i AvgHeldo i
e

SVBW 01 kiz
Occupied Bandwidth Total Power

1.0995 MHz
Transmit Freq Emor 47119 MHz % of OBW Power  99.00 %
x dB Bandwidth 1320MHz  xdB -26.00 48

16QAM-23255

0000 Wiz
el >1012
Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Powsr
922.91 kHz

Transmit Freq Error  -1.8037 MHz % of OBW Power  99.00 %

x dB Bandwidth 1433MHz  xdB -26.00 4B

Radie Device- BTS

SVBW 91 kHz

Occupied Bandwidth Total Power 26.8 dBm
921.65 kHz

Transmit Freq Eror

x dB Bandwidth xdB -26.00 48

% of OBW Power  89.00 %

Gantar Froq 704500008 Witz
o FraaRun  AvgHaldx 18

SVBW 01 kiz

Occupied Bandwidth Total Power 26.7 dBm
923.70 kHz

Transmit Freq Emror 18048 MHz % of OBW Power  99.00 %

x dB Bandwidth 1140MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 13_10MHz

. 99% Occupied Bandwidth 26dB Bandwidth
requency
MH
Channel (MH2) (MHz) (MHz)
QPSK 16QAM QPSK 16QAM
23230 782.0 1.0982 0.9365 1.285 1.177
Spectrum Plot
QPSK-23230 16QAM-23230

idth
936.47 kHz
v 38746 MHz
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

131979 1710.7

1.0947 0.9203

1.263 1.178

132322 1745

1.0881 0.9236

1.260 1.216

132665 1779.3

1.0902 0.9238

1.264 1.134

Spectrum Plot

QPSK-131979

QPSK-132322

roo0s0 Gz
el 1012
Fao Devicn: BT3

SVEBW 82 kHz

Occupied Bandwidth Total Power 26.1 dBm
1.0947 MHz

Transmit Freq Eror 3102kHz % of OBW Power  80.00%

x dB Bandwidth 1263MHz  xdB -26.00 4B

req. 1 725000080 Gz
i AvgHekdo i
e Radio Device- BTS

SVBW 82 kHz

Occupied Bandwidth Total Power 26.0 dBm
1.0881 MHz

Transmit Freq Eror 5861kHz % of OBW Powsr  89.00%

x dB Bandwidth 1260MHz  xdB -26.00 48

Radio Device- BTS

SVBW 82 Kz
Occupied Bandwidth Total Power

1.0902 MHz
Transmit Freq Eror 1.100kHz % of OBW Power  99.00 %
x dB Bandwidth 1264MHz  xdB -26.00 48

Canter Froq. 1 T1GT00050 G
o Fremun vk 1010
Fao Devicn: BT3

SVBW 82 kHz

Occupied Bandwidth Total Power 26.0 dBm
920.29 kHz

TransmitFreq Emor 92719 kHz % of OBW Power  99.00 %

x dB Bandwidth 14T8MHz  xdB -26.00 4B

‘Gantar Freq: 1745000060 Grz Radia
g FreaRum  AvgHaldor 012
B Radio Device- BTS

Center 1.745 GRI

W 27 kHz SVBW 82 kHz

Occupied Bandwidth Total Power 26.0 dBm
923.57 kHz

Transmit Freq Emror 94092 kHz % of OBW Power  99.00 %

x dB Bandwidth 1216MHz  xdB -26.00 48

Gantar Freq 1779300050 Gtz
o FraaRun  AvgHaldox 18

SVBW 82 Kz
Occupied Bandwidth Total Power

923.84 kHz
Transmit Freq Emror 92075 kHz % of OBW Power  99.00 %
x dB Bandwidth 1434 MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_3MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

131987

17115

1.0946

0.9260

1.269

1.217

132322

1745

1.0977

0.9307

1.266

1.220

132657

1778.5

1.0955

0.9313

1.271

1.230

Spectrum Plot

QPSK-132657

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

1260 MHz  xdB

Faio Devicn: BT3

SVBW 91 kHz

Tatal Powsr 26.6 dBm

1.0946 MHz

636,54 kHz

% of OBW Power  99.00 %

-26.00 4B

x dB Bandwidth

Occupled Bandwidth

Transmit Freq Error

QPSK-132322

req. 1 725000080 Gz
i AvgHekdo i
e

SVBW 91 ke

Total Power 26.6 dBm
1.0977 MHz
63612 kHz

% of OBW Power  89.00 %

1266MHz  xdB -26.00 4B

Radie Device- BTS

‘Span 3 11Hz|
Gweep 4.133 ms|

req. 1778500050

ki
wRin AvgHekdo i
e

SVBW 01 kiz

Occupied Bandwidth Total Power
1.0955 MHz
Transmit Freq Emror 63712 kkiz

x dB Bandwidth 1271MHz  xdB

% of DBW Power

Radie Device- BTS

‘Span 3 11Hz|
Gweep 4.133 ms|

26.7 dBm

80.00 %
-26.00 4B

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

16QAM-131987

Canter Froq. 1711500050 G2
g FreaFun

1217 MHz  xdB

Ratio s
el 1012
Faio Devicn: BT3

‘Span 3 Hz|
Sweep 4133 ms|

SVBW 91 kHz

Tatal Powsr 26.4 dBm

926.00 kHz

72240 kHz

% of OBW Power  99.00 %

-26.00 4B

Center 1.745 GHI
Res BW 30 kHz

x dB Bandwidth

Occupled Bandwidth

Transmit Freq Error

Gantar Freq 1725000050 Gtz
o FreaRum  AvgHaldx 18
B

Rads|

SVBW 91 ke

Total Power 26.4 dBm

930.68 kHz
T22.11 kHz

% of OBW Power  89.00 %

1220MHz  xdB -26.00 4B

Device BTS

‘Span 3 11Hz|
Gweep 4.133 ms|

Gantar Fraq 1778500050 G
. Froa R

Rvghald > 110

SVBW 01 kiz

Occupied Bandwidth Total Power
931.31 kHz
Transmit Freq Emror  -T22.00 kkiz

x dB Bandwidth 1230MHz  xdB

% of DBW Power

Radie Device- BTS

‘Span 3 11Hz|
Gweep 4.133 ms|

26.4 dBm

80.00 %
-26.00 4B
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_5MHz

99% Occupied Bandwidth

26dB Bandwidth

Channel

Frequency
(MHz)

(MHz)

(MHz)

QPSK

16QAM

QPSK

16QAM

131997

17125

1.0996

0.9226

1.324

1.153

132322

1745

1.0980

0.9238

1.324

1.131

132647

1777.5

1.0994

0.9240

1.325

1.148

Spectrum Plot

QPSK-132647

Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 27.3 dBm
1.0996 MHz

TransmitFreq Emor 17116 MHz % of OBW Power  99.00 %

x dB Bandwidth 1324 Mz xdB -26.00 4B

QPSK-132322

req. 1 725000080 Gz
i AvgHekdo i
e Radie Device- BTS

R S — -

SVBW 91 kHz

Occupied Bandwidth Total Power 27.2 dBm
1.0980 MHz

Transmit Freq Emor 47114 MHz % of OBW Power  99.00 %

x dB Bandwidth 1324MHz  xdB -26.00 48

00050 Ge
Rvghald > 110
Radie Device- BTS

SVBW 01 kiz
Occupied Bandwidth Total Power

1.0994 MHz
Transmit Freq Emor  A7115MHz % of OBW Power  99.00 %
x dB Bandwidth 1325MHz  xdB -26.00 48

16QAM-131997

16QAM-132322

‘Cantar Fraq: 1 712600050 Gz Ratio s
o FremRun  Avgakdo 1010
Faio Devicn: BT3

SVBW 01 kHz

Occupied Bandwidth Total Power 27.0 dBm
922.58 kHz

TransmitFreq Emmor 18045 MHz % of OBW Power  99.00 %

x dB Bandwidth 1153MHz  xdB -26.00 4B

‘Gantar Freq: 1745000060 Grz Radi Sea
g FreaRum  AvgHaldor 012
B Radie Device- BTS

Center 1.745 GHI
Res BW 30 kHz SVBW 91 ke

Occupied Bandwidth Total Power
923.84 kHz

Transmit Freq Emror 18054 MHz % of OBW Power  99.00 %

x dB Bandwidth 1431 MHz  xdB -26.00 48

o e S Do

16QAM-132647

Gantar Freq 1777500050 Gtz
o FraaRun | AvgHaldx 18
un 40 68 Radie Device- BTS

SVBW 01 kiz
Occupied Bandwidth Total Power

923.99 kHz
Transmit Freq Emror 18047 MHz % of OBW Power  99.00 %
x dB Bandwidth 1446MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_10MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

132022 1715

1.0943 0.9416

1.269 1.178

132322 1745

1.0996 0.9242

1.282 1.134

132622 1775

1.0966 0.9383

1.304 1.185

Spectrum Plot

QPSK-132322

QPSK-132622

Faio Devicn: BT3

‘Span 10
SVBW 91 kHz Sweep 13,7

Occupied Bandwidth Total Power 26.8 dBm
1.0943 MHz

Transmit Freq Eror

x dB Bandwidth -26.00 4B

% of OBW Power  99.00 %

req. 1 725000080 Gz
i AvgHekdo i
e Radie Device- BTS

1
SVBW 91 ke Sweep 13.73

Occupied Bandwidth Total Power 26.8 dBm
1.0996 MHz

Transmit Freq Eror % of OBW Power  89.00 %

x dB Bandwidth xdB -26.00 48

‘Span 10 1Hz|

T e S G

req. 1778000080 Gz
i AvgHekdo i
e

Radie Device- BTS

Yo
Span 10 1Az
SVBW 91 kHz ep 1373 ms
Occupled Bandwidth Total Power 26.5d8m
1.0966 MHz
Transmit Freq Emror
x d8 Bandwidth -26.00d8

% of OBW Power  89.00 %

16QAM-132022

‘Cantar Fraq: 1 718000050 Gz Ratio s
o FremRun  Avgakdo 1010
Faio Devicn: BT3

TN e

SVBW 01 kHz Sweep 1371
Occupied Bandwidth Total Power 27.7 dBm
941 kHz
TransmitFreq Emmor  -38705MHz % of OBW Power  99.00 %
x dB Bandwidth 14T8MHz  xdB -26.00 4B

‘Span 10 k|

Gantar Freq 1725000050 Gtz Ra
o FreaRum  AvgHaldx 18
B

Radie Device- BTS

M A it

Center 1.745 GRz
Res BW 30 kHz SVBW 91 kHz Sweep 13.73
Occupied Bandwidth Total Power 28.0 dBm

924.18 kHz
Transmit Freq Emror  3B702MHz % of OBW Power  99.00 %
x dB Bandwidth 1414MHz  xdB -26.00 48

‘Span 10 1Hz|

16QAM-132622

Rlluarik il SN

1 10 1Hz|
SVBW 01 kiz Gweep 12.73 ms|

Occupied Bandwidth Total Power 27.7 dBm
938.26 kHz
Transmit Freq Eror

? % of OBW Power  89.00 %
x dB Bandwidth xdB -26.00 4B
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_15MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MH2z)

QPSK 16QAM

QPSK 16QAM

132047 1717.5

1.0997 0.9343

1.316 1.332

132322 1745

1.0989 0.9313

1.309 1.154

132597 17725

1.1005 0.9285

1.316 1.143

Spectrum Plot

Faio Devicn: BT3

SVBW 01 kHz
Occupied Bandwidth Total Powsr

1.0997 MHz
TransmitFreq Emmor  -6.0283MHz % of OBW Power  99.00 %
x dB Bandwidth 1316MHz  xdB -26.00 4B

QPSK-132322

req. 1 725000080 Gz
i AvgHekdo i
e

Radie Device- BTS

S S

SVBW 91 kHz
Occupied Bandwidth Total Power 27.4 dBm

1.0989 MHz
Transmit Freq Emror  6.0283MHz % of OBW Power  99.00 %
x dB Bandwidth 1300MHz  xdB -26.00 48

T e S G

QPSK-132597

req. 1772800080 Gz
i AvgHekdo i
e Radie Device- BTS

R

SVBW 01 kiz

Occupied Bandwidth Total Power 27.3 dBm
1.1005 MHz

Transmit Freq Emor 6027 MHz % of OBW Power  99.00 %

x dB Bandwidth 1316MHz  xdB -26.00 48

16QAM-132322

16QAM-132597

Canter Froq. 1717500050 G
o Fremun vk 1010
Faio Devicn: BT3

Occupied Bandwidth

934.26 kHz
TransmitFreq Emmor 61249 MHz % of OBW Power  99.00 %
x dB Bandwidth 1332MHz  xdB -26.00 4B

25000080 Gt Radl Sea
Rvghald > 110
Radie Device- BTS

e A it

SVBW 91 ke

Occupied Bandwidth Total Power 27.3 dBm
931.33 kHz
Transmit Freq Emror 64257 MHz % of OBW Power  99.00 %

x dB Bandwidth 1454MHz  xdB -26.00 4B

o e S Do
‘Gantar Freq: 1.772600060 Ghz Rad Sea
g FreaRus  AvgHaldor 012
Radie Device- BTS

e,

‘Span 15 1Hz|
Sweep 20.6 ms,

SVBW 01 kiz

Occupied Bandwidth Total Power 27.2 dBm
928.52 kHz

Transmit Freq Emror 64239 MHz % of OBW Power  99.00 %

x dB Bandwidth 1443MHz  xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 66_20MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

132072 1720

1.1025 0.9289

1.311 1.200

132322 1745

1.1017 0.9319

1.296 1.198

132572 1770

1.1011 0.9269

1.310 1.132

Spectrum Plot

QPSK-132322

QPSK-132572

TavonRG G
el 1012
Faio Devicn: BT3

TPy
Ml

S A A

SVBW 91 kHz

Occupied Bandwidth Total Power 274 dBm
1.1025 MHz

TransmitFreq Emor  -8.1134MHz % of OBW Power  99.00 %

x dB Bandwidth 1311MHz  xdB -26.00 4B

req. 1 725000080 Gz
i AvgHekdo i
e

SVBW 91 ke

Occupied Bandwidth Total Power 27.2 dBm
1.1017 MHz

Transmit Freq Emor  84120MHz % of OBW Power  99.00 %

x dB Bandwidth 1206MHz  xdB -26.00 48

Radie Device- BTS

477000080 GHiE
Rvghald > 110
Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 27.1 dBm
1.1011 MHz

Transmit Freq Emor  84130MHz % of OBW Power  99.00 %

x dB Bandwidth 1310MHz  xdB -26.00 48

16QAM-132072

16QAM-132322

‘Cantar Fraq: 1 720000050 Gz Ratia S
o FremRun vk 1010
Faio Devicn: BT3

Hyry
FY S v
SEW 91 ke
Occupied Bandwidth Total Power 27.0 dBm
928.88 kHz
TramsmitFroq Eror  82052MHz % of OBW Fower  88.00%
8 Bandwidth 1200k xa8 26.00 a8

25000080 Gt Radl Soa
Rvghald > 110

R

Center 1.745 GRI
Res BW 30 kHz SVBW 91 ke

Occupied Bandwidth Total Power
931.91 kHz

Transmit Freq Emror  B2040MHz % of OBW Power  99.00 %

x dB Bandwidth 1196 MHz  xdB -26.00 48

Radie Device- BTS

o e S Do

16QAM-132572

Gantar Freq 1770000050 Gtz
o FreaRun  AvgHaldox 018
un 40 68 Radie Device- BTS

Ly LT e

SVBW 01 kiz
Occupied Bandwidth Total Power

926.87 kHz
Transmit Freq Emror 82061 MHz % of OBW Power  99.00 %
x dB Bandwidth 1432MHz xdB -26.00 48
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Report No.: FCC022022-05738RF12(c)

LTE Band 85_5MHz

99% Occupied Bandwidth

26dB Bandwidth

Channel

Frequency
(MHz)

(MHz)

(MHz)

QPSK

16QAM

QPSK

16QAM

134027

700.5

1.0956

0.9247

1.317

1.136

134092

707

1.0978

0.9233

1.309

1.137

134157

713.5

1.0969

0.9261

1.317

1.142

Spectrum Plot

QPSK-134027

e

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

1317 MKz xdB

raa: 701 S00008 Wiz
L

saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Tatal Powsr 263

1.0956 MHz

AT113 MHz

% of OBW Power  99.00 %
-26.00 4B

T e S G

QPSK-134092

req. 707 500008 Mz
R AvgHeldo i
e

Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth Total Power 26.1 dBm
1.0978 MHz
Transmit Freq Emror 17112 Mz

x dB Bandwidth

% of OBW Power  89.00 %

1.300MHz  xdB -26.00 4B

T e S G

QPSK-134157

req 713400008 Mz
g e AvgHekdo i1
sazen: 4038 Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power
1.0969 MHz
Transmit Freq Emror 17110 Mz

x dB Bandwidth

% of OBW Power  89.00 %

131TMHz  xdB -26.00 4B

16QAM-134027

16QAM-134092

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

Canter Freq: 700 300008 btz
o FremRun vk 1010

1436 MHz  xdB

Ratia S

Faio Devicn: BT3

SVBW 91 kHz

Tatal Powsr

924.73 kHz

-1.8038 MHz

% of OBW Power  99.00 %
-26.00 4B

o e S Do

‘Ganter Freq: 707.000008 Nz Radl Sea
g FreaRum  AvgHoldor 012
B

Radie Device- BTS

Center 707 MMz

SVBW 91 ke

Occupied Bandwidth Total Power 263
923.34 kHz
Transmit Freq Emror  -1.8035 Mz

x dB Bandwidth

% of OBW Power  89.00 %

143TMHz  xdB -26.00 4B

o e S Do

16QAM-134157

Gantar Freq 712500008 Witz
T )
un 40 68 Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 26.6 dBm
926.10 kHz
Transmit Freq Emror  -1.8041 Mz

x dB Bandwidth

% of OBW Power  89.00 %

1442MHz  xdB -26.00 4B
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